






TL220  Book No. BU0Z000 S/N 222000001-
HYDRAULIC PUMP (4/4)

45

6
8 7

110 3 122 11 13 9

Ref T3H190 Page 8-26



HYDRAULIC PUMP (4/4)
Item Part number Description Q'ty Chan. Serial No. Serv. Remarks
0 1902021900 PUMP, hydraulic 1
1 1902019215 PLUG ASSY 4
2 1902019215 PLUG ASSY 1
3 1902007451 PLUG 4
4 1902020297 BRACKET 2
5 1110020620 SCREW, cap 2
6 1902019215 PLUG ASSY 2
7 1902017425 SCREW 2
8 1902020751 NUT 2
9 1902007412 PLUG ASSY 2

10 1902020358 SCREW, cap 7
11 1902010035 BOLT 2
12 1902016567 WASHER, conical 2
13 1902010037 WASHER 2

T3h190

Reference:T3H190 Page:8-26



TL220  Book No. BU0Z000 S/N 222000001-
GEAR PUMP

34 1

2

Ref T3H080 Page 8-27



GEAR PUMP
Item Part number Description Q'ty Chan. Serial No. Serv. Remarks

0 1902021800 PUMP ASSY, gear 1
0-1 1902017999 KIT, seal 1
1 X 1902017618 SEAL, oil 1
2 X 1902018151 GASKET 2
3 X 1902017950 GASKET 4
4 X 1221000036 RING, snap 1

T3h080

Reference:T3H080 Page:8-27



TL220  Book No. BU0Z000 S/N 222000001-
Recommended Stock List

Ref misc220recstock Page 99-06



Recommended Stock List
Item Part number Description Q'ty Chan. Serial No. Serv. Remarks

Recommended Stock List
1551101001 Hydraulic Filter Line 2
Y129939-12630 Inner Air  Filter 2
y129939-12621 Outer Air Filter 2
Y129150-35160 Engine Oil Filter 2
Y129004-55801 Fuel Filter 3
1900103899 Bucket Cylinder Seal Kit 2
1900096899 Arm Cylinder Seal Kit 2
1432500560 Floating Seal (2 pieces = 1 seal) 2
1432500660 Floating Seal (2 pieces = 1 seal) 2
1400402640 Oil Seal 2
1422010450 O-Ring P-45 2
1421020450 Backup Ring 2
1914200230 Tooth 10
1914200023 Lock 10
1914202300 Adaptor 10
0881612150 Pin 2
0007000070 Spring TL Series 2
1213001250 Spring Pin M12 X 50 1
0007000119 Spring 2
0656100300 LH Lever 2
0656100200 RH Lever 2
0881612060 Yoke 2
0001672005 Pin 2
0011902009 Arm Pin 2
0007000016 Spring (TL) 2
0880604910 Stopper 2
0880825650 Door Striker 1
1914301310  Rubber Track 2
0651600010 Sprocket 2
1552100500 Fuel Cap 1
1700100052 Starter Switch 1
1700100019 Key (qty 1 = 2 keys) 2
Y124001-42290 Fan Belt 1
1700009010 Proximityt Switch 1
1919060104 Red Aerosol Paint 2
1919060139 Light Gray Aerosol Paint 2
1919060140 Medium Gray Aerosol Paint (070) 2
0654002140 Upper Radiator Hose 1
0654000150 Lower Radiator Hose 1

Reference:misc220recstock Page:99-06



All TL220 Manuals
Item Part number Description Q'ty Chan. Serial No. Serv. Remarks

TL220 Manuals
LTL2200001SP Operators Manual TL1220/TL230/TL240/TL250

AU7S000 Spanish
1

LTL2200001 Operators Manual TL220/TL230/TL240/TL250
Interim Tier 4

1

LTL22000003 Parts Manual TL220 BU0Z000 Interim Tier 4 1
LTL22000004 Service Manual TL220 CU0E001 1

Reference:Manuals Page:99-10



 



Engine for TL220  4TNV84T-ZKTBL
CYLINDER BLOCK

28 27

14

14

14

14

5
8

12

13
4

35

35

6

7

24

24
1

9

9

9

9

9

3229

Ref Fig01 Page 01



Engine for TL220  4TNV84T-ZKTBL
CYLINDER BLOCK

Item Part No Description Qty
1 Y729509-01560 BLOCK ASSY, CYLINDER 1
4 Y124060-01050 PLUG PT1/8 1
5 Y129001-01250 PLUG 50 1
6 Y124160-01910 PLUG PT1/4 2
7 Y124160-01910 PLUG PT1/4 1
8 Y171051-01921 PLUG 1
9 Y129150-02020 BOLT, METAL CAP 10
12 Y129795-02412 BUSH, CAMSHAFT 1
13 Y27241-120000 PLUG 12 2
14 Y27241-300000 PLUG 30 8
24 Y129150-02931 METAL, THRUST 2
27 Y129150-01200 STUD, CYL. HEAD 18
28 Y129508-01330 GASKET, HEAD 1
29 Y129001-02931 MAIN BEARING SET 5
32 Y129150-02871 MAIN METAL US=0.25 5
35 Y129150-02941 METAL,THRUST.25(4PIE 1

Ref Fig01 Page 01



Engine for TL220  4TNV84T-ZKTBL
GEAR HOUSING

4

15

15

10
18

5
25

24
2617

17

9
8

6 13 20 2823
27

19
29

21
22

12

12

16

11 3

1

7

14

Ref Fig02 Page 02



Engine for TL220  4TNV84T-ZKTBL
GEAR HOUSING

Item Part No Description Qty
1 Y729652-01500 GEAR CASE ASSY 1
3 Y119934-01800 SEAL, OIL 1
4 Y129604-01520 FLANGE, GEAR CASE 1
5 Y119802-01561 STUD, M8X25 3
6 Y124160-01751 COVER,FILLER 1
7 Y124240-01871 COVER, HO-P 1
8 Y129795-01950 PIPE, KNOCK L=18 2
9 Y119609-32040 O-RING P16 2
10 Y121850-51960 O-RING, F.I.PUMP 1
11 Y129001-91841 BOLT M 8X 85 PLATED 3
12 Y22190-080002 SEAL WASHER  8S 5
13 Y24311-000320 O-RING 1A P-32.0 1
14 Y26106-080162 BOLT M 8X 16 PLATED 4
15 Y26106-080162 BOLT M 8X 16 PLATED 3
16 Y26106-080302 BOLT M 8X 30 PLATED 1
17 Y26106-080552 BOLT M 8X 55 PLATED 10
18 Y26306-080002 NUT 3
19 Y119225-11740 ADAPTOR, OIL FILLER 1
20 Y171031-11741 PIPE 1
21 Y119225-11750 NUT, OIL FILLER 1
22 Y24311-000300 O-RING 1A P-30.0 1
23 Y24311-000320 O-RING 1A P-32.0 1
24 Y124240-01871 COVER, HO-P 1
25 Y124240-01883 GASKET, (NON-ASB.) 1
26 Y26106-080122 BOLT M 8X 12 PLATED 4
27 Y121023-01551 COVER, BLIND 1
28 Y24341-000240 O-RING 1A S-24.0 1
29 Y26106-060162 BOLT M 6X 16 PLATED 2

Ref Fig02 Page 02



Engine for TL220  4TNV84T-ZKTBL
FLYWHEEL HOUSING & OIL SUMP

4

1
5

18

3

2

17
19

1415

13

13

6

12

11

11

7

10

8

Ref Fig03 Page 03



Engine for TL220  4TNV84T-ZKTBL
FLYWHEEL HOUSING & OIL SUMP

Item Part No Description Qty
1 Y129100-01580 PARALLEL PIN 8X16 2
2 Y129612-01600 HOUSING,FLYWHEEL 1
3 Y119620-01750 CAP, FLYWHEEL COVER 1
4 Y26206-100252 BOLT M10X25 6
5 Y26206-100302 BOLT M10X30 4
6 Y129400-01730 SPACER, OIL SUMP 1
7 Y129400-01770 SUMP ASSY, LUB. OIL 1
8 Y119640-01640 DRAIN PLUG M22 1
10 Y22190-220002 SEAL WASHER 22S 1
11 Y26106-080162 BOLT M 8X 16 PLATED 4
12 Y26106-080252 BOLT M 8X 25 PLATED 2
13 Y26106-080452 BOLT M 8X 45 PLATED 24
14 Y129100-01580 PARALLEL PIN 8X16 2
15 Y129100-01640 CASE ASSY, OIL SEAL 1
17 Y129795-01780 SEAL, OIL 1
18 Y129486-01670 BOLT M8X30,COLLAR HD 6
19 Y26106-080352 BOLT M 8X 35 PLATED 3

Ref Fig03 Page 03



Engine for TL220  4TNV84T-ZKTBL
CYLINDER HEAD & BONNET

68
58

74 78
56

40
40

70

70

77

77

5979 79 66 57
62

75 7615

15

15

15

65
20

20

20

5016

16

16

16

49

49

49

49

49

11

11

11

11

18

18

18

18

64 73

71
12

12

12

12

7214

14

14

14

518

8

46

46

46

46

61
10

10

10

10

10

10

10

10

45

45

45

45

63
6919

19

19

19

54

9

9

9

55

67

52
53

6

5

21

21

39
39

37
37

34 34
33 33
41 41

48

48

32 32
44 36 35
43

42 4229
28

22

4

47

31

31

30

30 32 1

Ref Fig04 Page 04



Engine for TL220  4TNV84T-ZKTBL
CYLINDER HEAD & BONNET

Item Part No Description Qty
1 Y129486-07901 LIFTINGS 1
2 Y129928-07900 LIFTER, ENGINE 1
3 Y26106-080162 BOLT M 8X 16 PLATED 2
4 Y26106-080202 BOLT M 8X 20 PLATED 2
5 Y129508-11241 SHAFT ASSY, ROCKER 1
6 Y129508-11250 SHAFT 1
8 Y129508-11260 SUPPORT, ROCKER ARM 2
9 Y129508-11270 SUPPORT, ROCKER ARM 3
10 Y129508-11280 WASHER, WAVE M 8
11 Y129508-11650 ARM ASSY, ROCKER 4
12 Y129150-11230 SCREW, VALVE 4
14 Y129150-11750 NUT M8XP1.0 4
15 Y129508-11660 ARM ASSY, ROCKER 4
16 Y129150-11230 SCREW, VALVE 4
18 Y129150-11750 NUT M8XP1.0 4
19 Y129508-11920 PEDESTAL,RETAINER 4
20 Y26226-080352 STUD M 8X 35 PLATED 3
21 Y123907-11550 SEAT A,VALVE BRIDGE 8
22 Y129509-11700 HED ASSY, CYLINDER 1
28 Y23876-020000 PLUG PT1/4,SCREW 4
29 Y27241-400000 PLUG 40 2
30 Y129508-11100 VALVE, INTAKE 8
31 Y129508-11110 VALVE, EXHAUST 8
32 Y129508-11130 SPRING, VALVE 16
33 Y129508-11180 RETAINER, SPRING 16
34 Y119717-11190 COTTER, VALVE 32
35 Y119717-11340 SEAL, VALVE STEM 8
36 Y119717-11350 SEAL, VALVE STEM 8
37 Y129672-11510 BRIDGE, VALVE 8
39 Y129150-11750 NUT M8XP1.0 8
40 Y123907-11830 SCRWE,VALVE BRIDGE 8
41 Y129508-11820 GUIDE,VALVE BRIDGE 8
42 Y119717-11800 GUIDE, VALVE 16
43 Y119802-11870 PROTECTOR, NOZZLE 4
44 Y119625-11880 SEAT, NOZZLE 4
45 Y129508-11900 RETAINER,F.I.VALVE 4
46 Y129907-11950 FLANGE BOLT,RETAINER 4
47 Y22351-060012 SPRING PIN 6X12 2
48 Y26106-080252 BOLT M 8X 25 PLATED 3
49 Y26106-080502 BOLT M 8X 50 PLATED 7
50 Y124160-01751 COVER,FILLER 1
51 Y129509-11350 BONNET ASSY 1
52 Y129508-03010 PLATE, BAFFLE 1
53 Y119802-03070 BAFFLE, BREATHER 1
54 Y129150-03070 BAFFLE, BREATHER 1
55 Y129907-03070 BAFFLE 1
56 Y123907-03100 DIAPHRAGM,BREATHER 1
57 Y123907-03110 CENTER PLATE 1
58 Y123907-03120 PLATE,BREATHER 1
59 Y123907-03140 SPRING, DIAPHRAGM 1
61 Y129508-11310 PK,BONNET 1
62 Y129001-11340 HOSE 1
63 Y129009-11340 SPRING,PLATE 1
64 Y119640-61400 PLUG 1
65 Y129509-79700 CLIP 2
66 Y175339-79700 CLIP 1
67 Y22857-500100 SCREW 5X10,TAPPING 4
68 Y22857-500100 SCREW 5X10,TAPPING 6
69 Y22857-500100 SCREW 5X10,TAPPING 1
70 Y26106-060122 BOLT M 6X 12 PLATED 3

Ref Fig04 Page 04



Engine for TL220  4TNV84T-ZKTBL
CYLINDER HEAD & BONNET

68
58

74 78
56

40
40

70

70

77

77

5979 79 66 57
62

75 7615

15

15

15

65
20

20

20

5016

16

16

16

49

49

49

49

49

11

11

11

11

18

18

18

18

64 73

71
12

12

12

12

7214

14

14

14

518

8

46

46

46

46

61
10

10

10

10

10

10

10

10

45

45

45

45

63
6919

19

19

19

54

9

9

9

55

67

52
53

6

5

21

21

39
39

37
37

34 34
33 33
41 41

48

48

32 32
44 36 35
43

42 4229
28

22

4

47

31

31

30

30 32 1

Ref Fig04 Page 04



Engine for TL220  4TNV84T-ZKTBL
CYLINDER HEAD & BONNET

Item Part No Description Qty
71 Y124160-11360 KNOB 3
72 Y24311-000120 O-RING 1A P 12.0 3
73 Y24311-000320 O-RING 1A P-32.0 1
74 Y129509-03050 JOINT,BREATHER 1
75 Y129509-03080 HOSE CMP, BREATHER 1
76 Y129509-03090 HOSE, BREATHER 1
77 Y129410-03990 CLAMP 22 2
78 Y129509-12070 HOSE,INTAKE 1
79 Y23000-060000 CLAMP 60 2

Ref Fig04 Page 04



Engine for TL220  4TNV84T-ZKTBL
SUCTION MANIFOLD & AIR CLEANER

20

26 25

21

24
23

10
22

1

9

6

7
3

8

5

411

16
214

15
13

1719 1218

Ref Fig05 Page 05



Engine for TL220  4TNV84T-ZKTBL
SUCTION MANIFOLD & AIR CLEANER

Item Part No Description Qty
1 Y129509-12060 HOSE,INTAKE 1
2 Y129508-12110 GASKET, MAFIFOLD 1
3 Y129509-12150 MANIFOLD CMP,INTAKE 1
4 Y129509-12100 MANIFOLD, INTAKE 1
5 Y129509-13700 VALVE 1
6 Y129509-13710 SPACER(EGR VALVE 1
7 Y129509-13720 GASKET 1
8 Y22857-500160 SCREW 5X16 2
9 Y26106-080202 BOLT M 8X 20 PLATED 1
10 Y23000-048000 CLAMP 48 1
11 Y23000-060000 CLAMP 60 1
12 Y26106-080202 BOLT M 8X 20 PLATED 5
13 Y26106-080902 BOLT M 8X 90 PLATED 2
14 Y129100-77501 HEATER, AIR 1
15 Y129100-77510 GASKET, AIR HEATER 1
16 Y129150-77511 GASKET, (NON-ASB.) 1
17 Y171340-77520 BEND 1
18 Y26106-080402 BOLT M 8X 40 PLATED 2
19 Y26106-080802 BOLT M 8X 80 PLATED 2
20 Y129536-12510 CLEANER ASSY, AIR 1
21 Y129536-12610 HOUSING BOTTOM 1
22 Y129939-12621 MAIN ELEMENT 1
23 Y129939-12630 SECONDARY ELEMENT 1
24 Y129939-12640 BLACKET 1
25 Y129939-12650 CONNECTINNG SOCKET 1
26 Y129948-12660 SERVICE SWITCH 1

Ref Fig05 Page 05



Engine for TL220  4TNV84T-ZKTBL
EXHAUST MANIFOLD & SILENCER

25 10
17 2

15 20 136

6

5 4 3
8

14 924
7 11

19 16 1
18

23 12

27

22
29

21 30

26

28

Ref Fig06 Page 06



Engine for TL220  4TNV84T-ZKTBL
EXHAUST MANIFOLD & SILENCER

Item Part No Description Qty
1 Y129550-13110 GASKET, EXH.MANIFOLD 1
2 Y129509-13150 MANIFOLD ASSY,EXH 1
3 Y129509-13100 MANIFOLD, EXHAUST 1
4 Y129418-18320 STUD BOLT M8X20 4
5 Y129418-18320 STUD BOLT M8X20 2
6 Y123900-13630 BOLT 8X80 4
7 Y129693-44310 BOLT(CFW COOLER 4
8 Y129648-13520 MUFFLER 1
9 Y129648-13570 SUPPORT, SILENCER 1
10 Y129508-18090 GASKET, TURBOCHARGER 1
11 Y26106-080142 BOLT 8X 14 PLATED 2
12 Y26106-080202 BOLT M 8X 20 PLATED 2
13 Y26306-080002 NUT 5
14 Y129509-13400 EGR COOLER 1
15 Y129928-13410 GASKET, EGR COOLER 1
16 Y129928-13410 GASKET, EGR COOLER 1
17 Y119802-13790 BOLT, M8X25 2
18 Y129928-13800 PIPE(EGR IN 1
19 Y129509-13810 PIPE(EGR OUT 1
20 Y129927-13810 GASKET, EGR PIPE 1
21 Y26106-080352 BOLT M 8X 35 PLATED 1
22 Y26106-080452 BOLT M 8X 45 PLATED 1
23 Y26106-080552 BOLT M 8X 55 PLATED 2
24 Y26106-100252 BOLT M10X 25 PLATED 2
25 Y26306-080002 NUT 2
26 Y129927-13900 EGR VALVE 1
27 Y129927-13910 GASKET(EGR-V IN 1
28 Y129927-13920 GASKET(EGR-V OUT 1
29 Y26106-100402 BOLT M10X 40 PLATED 1
30 Y26106-101052 BOLT M10X105 PLATED 1

Ref Fig06 Page 06



Engine for TL220  4TNV84T-ZKTBL
CAMSHAFT & DRIVING GEAR

29

20
30

28
22

27

27

24

21

2
2

1
1

3

7 4 6

10

9

14 8

13

16

15

17
18

19

Ref Fig07 Page 07



Engine for TL220  4TNV84T-ZKTBL
CAMSHAFT & DRIVING GEAR

Item Part No Description Qty
1 Y129150-14200 TAPPET 8
2 Y129150-14400 ROD, PUSH 8
3 Y129508-14580 CAMSHAFT ASSY 1
4 Y129150-02450 METAL,THRUST(CAM 1
6 Y129150-14101 GEAR, CAMSHAFT 1
7 Y22512-070140 KEY  7X 14 1
8 Y26106-080142 BOLT 8X 14 PLATED 2
9 Y119803-25050 SHAFT, IDLE GEAR 1
10 Y119802-25101 GEAR ASSY, IDLE 1
13 Y119802-25071 BUSH, IDLE GEAR 1
14 Y26106-080402 BOLT M 8X 40 PLATED 3
15 Y129150-25301 BOLT,FI-P 4
16 Y119802-25901 GEAR, PUMP 1
17 Y158552-51151 FLANGE 1
18 Y22217-140000 SPRING WASHER 14 1
19 Y26776-140002 LOCK NUT M14 PLATED 1
20 Y121023-26070 COVER, HO-P 1
21 Y171353-26081 GASKET,HO-P BRACKET 1
22 Y129484-26200 GEAR ASSY, H.O. PUMP 1
24 Y129484-26210 GEAR  W/SHAFT 1
27 Y24105-060064 BALL BEARING 2
28 Y24321-000850 O-RING 1A G-85.0 1
29 Y26106-100452 BOLT M10X 45 PLATED 2
30 Y26450-080282 BOLT M 8X 28 1

Ref Fig07 Page 07



Engine for TL220  4TNV84T-ZKTBL
TURBINE

1

3

4

2

Ref Fig08 Page 08



Engine for TL220  4TNV84T-ZKTBL
TURBINE

Item Part No Description Qty
1 Y129508-18010 TURBINE, RHF4 1
2 Y129508-18080 GASKET 1
3 Y129418-18320 STUD BOLT M8X20 5
4 Y26306-080002 NUT 4

Ref Fig08 Page 08



Engine for TL220  4TNV84T-ZKTBL
CRANKSHAFT & PISTON

17

15

22

22

21

29
12

14 23
27

11

26

2

1

5

4
7

8

9
10

34

32

30

Ref Fig09 Page 09



Engine for TL220  4TNV84T-ZKTBL
CRANKSHAFT & PISTON

Item Part No Description Qty
1 Y129509-21000 CRANKSHAFT ASSY 1
2 Y129100-01580 PARALLEL PIN 8X16 1
4 Y119803-21200 GEAR, CRANKSHAFT 1
5 Y22512-070140 KEY  7X 14 1
7 Y22351-030010 SPRING PIN 3X10 1
8 Y119802-21660 V-PULLEY, CRANKSHAFT 1
9 Y129795-21661 WASHER 1
10 Y121850-21680 BOLT, V-PULLEY 1
11 Y121111-21501 BOLT, FLYWHEEL 6
12 Y129642-21590 FLYWHEEL ASSY 1
14 Y119865-21600 GEAR, RING 1
15 Y129509-22080 PISTON ASSY 4
17 Y129509-22500 RING SET,PISTON 4
21 Y129202-22300 PIN, PISTON(D26,L70) 4
22 Y22252-000260 CIRCLIP   26 8
23 Y729402-23100 ROD ASSY, CONNECTING 4
26 Y121550-23200 BOLT, CONNECTING ROD 8
27 Y129150-23601 METAL, CRANKPIN 4
29 Y129100-23910 BUSH, PISTON PIN 4
30 Y129150-23611 METAL.PIN US=0.25 4
32 Y729509-22900 PISTON W/RING,0.25OS 4
34 Y729509-22950 RING SET, 0.25OS 4

Ref Fig09 Page 09



Engine for TL220  4TNV84T-ZKTBL
LUB.OIL SYSTEM

17

19

21

20
18

35

37

37

16

14
136 29 3328

32 22
44

2326

25 39 2443

43

15

4241

27

34

Ref Fig10 Page 10



Engine for TL220  4TNV84T-ZKTBL
LUB.OIL SYSTEM

Item Part No Description Qty
1 Y129418-32000 PUMP ASSY, LUB. OIL 1
14 Y129150-32020 GASKET, L.O. PUMP 1
15 Y26450-060252 BOLT M 6X 25 4
16 Y121550-49111 JOINT PT1/4 1
17 Y129244-34802 DIPSTICK, LUB.OIL 1
18 Y119260-34810 GUIDE, DIPSTICK 1
19 Y129536-34860 GUIDE, DIPSTICK 1
20 Y24311-240100 O-RING 1A P-10A 1
21 Y26106-080162 BOLT M 8X 16 PLATED 1
22 Y129150-35042 GASKET, (NON-ASB.) 1
23 Y129436-35091 PIPE ASSY, LUB. OIL 1
24 Y26106-080352 BOLT M 8X 35 PLATED 2
25 Y129067-33011 COOLER ASSY, OIL 1
26 Y129508-33050 O-RING 1
27 Y129417-33110 NUT OIL COOLER 1
28 Y129033-35100 BRACKET ASSY 1
29 Y129033-01770 PLUG NPT1/2 2
32 Y129417-35150 STUD 1
33 Y129103-35122 GASKET, (NON-ASB.) 1
34 Y129150-35152 FILTER 80X80L 1
35 Y129006-44480 JOINT 1
36 Y129033-49030 PIPE ASSY, COOLER IN 1
37 Y171008-03990 CLAMP 18.5 2
39 Y129467-49040 PIPE CMP.,COOL.WATER 1
41 Y129165-49060 TUBE CORRUGATED 1
42 Y129103-49301 ELBOW PT 1/4 1
43 Y23080-018000 CLAMP 18 2
44 Y26106-080252 BOLT M 8X 25 PLATED 3

Ref Fig10 Page 10



Engine for TL220  4TNV84T-ZKTBL
LUB.OIL LINE

19

20

16

3
18

18

12

12
17

13 15

1

6

4
11

11
2

28
275

1014 21

8
9

7

Ref Fig11 Page 11



Engine for TL220  4TNV84T-ZKTBL
LUB.OIL LINE

Item Part No Description Qty
1 Y114250-39450 SWITCH,(0.5KG)L.O. 1
2 Y124160-39140 BOLT 10, PIPE JOINT 1
3 Y121252-39150 BOLT, PIPE JOINT 1
4 Y129508-39450 PIPE ASSY, LUB. OIL 1
5 Y119802-39500 RETAINER 1
6 Y124223-39900 RETAINER 1
7 Y129005-59830 BOLT ASSY, JOINT 1
8 Y22190-080002 SEAL WASHER  8S 1
9 Y23857-030000 JOINT BOLT  3 1
10 Y22190-080002 SEAL WASHER  8S 1
11 Y22190-100002 SEAL WASHER 10S 2
12 Y23414-100000 GASKET 10, ROUND 2
13 Y26106-080122 BOLT M 8X 12 PLATED 1
14 Y26366-060002 NUT M 6 1
15 Y124070-13300 ELBOW (PT3/8) 1
16 Y129508-39600 PIPE, FUEL RETURN 1
17 Y123901-39820 HOSE 1
18 Y23000-025000 CLAMP 25 2
19 Y24316-000160 O-RING 4D P-16.0 1
20 Y26106-060162 BOLT M 6X 16 PLATED 2
21 Y129792-39410 VALVE ASSY, CHECK 4
27 Y129553-39650 NOZZLE 4
28 Y22351-030010 SPRING PIN 3X10 4

Ref Fig11 Page 11



Engine for TL220  4TNV84T-ZKTBL
COOLING WATER SYSTEM

5354

54

60

47

47

44

57

58
50

50

49
43

434020
24

15
35

23 33
48

34

16 31
19

3217
18

37
3812

11
39

21 361314 22

8
4

3 2510

10
28

27
1

26
61 29
63
62

68 64
5970 30

66

65

Ref Fig12 Page 12



Engine for TL220  4TNV84T-ZKTBL
COOLING WATER SYSTEM

Item Part No Description Qty
1 Y129509-42001 PUMP ASSY, WATER 1
3 Y129100-42051 GASKET, (NON-ASB.) 1
4 Y129100-42121 PLATE 1
8 Y121850-42410 SCREW 3
10 Y129509-49540 JOINT 2
11 Y129916-49740 PLUG, DRAIN R03 2
12 Y23876-010000 PLUG PT1/8,SCREW 1
13 Y23876-020000 PLUG PT1/4,SCREW 1
14 Y129486-42021 GASKET 1
15 Y129004-42040 JOINT 1
16 Y129486-42140 O-RING,CW-P 1
17 Y129928-49400 JOINT CMP 1
18 Y129928-49410 JOINT 1
19 Y23875-030000 PLUG PT3/8,STEEL 1
20 Y124395-49840 GASKET, THERMO. CASE 1
21 Y23414-080000 GASKET 8, ROUND 1
22 Y26106-080122 BOLT M 8X 12 PLATED 1
23 Y26106-080162 BOLT M 8X 16 PLATED 3
24 Y26106-080452 BOLT M 8X 45 PLATED 1
25 Y26106-080602 BOLT M 8X 60 PLATED 3
26 Y129403-42380 V-PULLEY(D=110) 1
27 Y129612-42310 V-BELT 1
28 Y129612-44700 FAN, COOLING 1
29 Y171353-44760 SPACER 1
30 Y26106-060402 BOLT M 6X 40 PLATED 4
31 Y129457-49801 THERMOSTAT,82 1
32 Y129150-49811 GASKET, (NON-ASB.) 1
33 Y129350-49530 COVER, THERMOSTAT 1
34 Y129795-49551 GASKET, (NON-ASB.) 1
35 Y26106-080222 BOLT M 8X 22 PLATED 2
36 Y129927-44900 THERMOMETER 1
37 Y119266-49350 SENSOR, THERMO. 1
38 Y129150-49360 GASKET 10 1
39 Y22190-120002 SEAL WASHER 12 1
40 Y129509-49630 CW-T A(EGR-V CMP 1
43 Y23080-012000 CLAMP 12 2
44 Y129509-49640 CW-T B (EGR-V CMP 1
47 Y23080-012000 CLAMP 12 2
48 Y129928-49420 JOINT 1
49 Y129509-49610 CW-T IN(EGR-C CMP 1
50 Y129960-03990 HOSE CLIP 22 2
53 Y129536-49620 CW-T OUT CMP 1
54 Y129960-03990 HOSE CLIP 22 2
57 Y105430-67110 CLAMP 1
58 Y26106-080122 BOLT M 8X 12 PLATED 1
59 Y129466-44510 SUBTANK 1
60 Y121468-44540 PLUG, SUB-TANK 1
61 Y121450-44531 CAP 1
62 Y124450-44560 CLAMP 1
63 Y121470-44581 GASKET 1
64 Y121267-44590 PIPE 1
65 Y129150-49100 COCK ASSY, 3-WAY 1
66 Y129150-49080 COCK, DRAIN 1
68 Y119629-49080 GASKET 1
70 Y105840-59100 PIPE, FUEL 1

Ref Fig12 Page 12



Engine for TL220  4TNV84T-ZKTBL
FUEL INJECTION PUMP

5
60

52 4
117 7

51 662
13243 42

59 111

111

13061

118
789

123 76

128
75

66129

104
106

65
7274101 70102
71105 73103 6915
81

113

114 63

116
64

119

110135
109 41136

136

40

112
124

131 127108
8

1 126
133

Ref Fig13 Page 13



Engine for TL220  4TNV84T-ZKTBL
FUEL INJECTION PUMP

Item Part No Description Qty
1 Y729536-51300 INJECTION PUMP ASSY 1
4 Y129927-51650 HARNESS CMP 1
5 Y129927-51660 HARNESS ,CSD 1
6 Y129263-77941 CAP,RUBBER 1
7 Y158601-51650 JOINT 1
8 Y129927-51670 BRACKET ,CSD 1
9 Y158552-51670 JOINT 1
15 Y119802-51090 KEY,WOODRUFF 4X16 1
40 Y158600-51270 STOPPER 1
41 Y158563-51281 O-RING 1
42 Y158563-51281 O-RING 1
43 Y129008-51300 VALVE ASSY, DILEVERY 4
51 Y158563-51330 SPRING 4
52 Y129008-51340 HOLDER, DELIVERY 4
59 Y158601-51550 PLUG 1
60 Y119802-51560 BARREL PLUG 1
61 Y158552-51570 PK(BARREL PLUG 4
62 Y158552-51570 PK(BARREL PLUG 1
63 Y158557-51570 PLUG 1
64 Y158552-51580 LIFTER 1
65 Y129657-51590 TIMER SET 1
66 Y129657-51600 TIMER CMP 1
69 Y158553-51670 O-RING, 1011 1
70 Y119802-51680 BACKUP RING 1
71 Y119802-51690 O RING 1
72 Y24356-010200 PACKING, 1020 1
73 Y24372-000150 RING, BACKUP T2 P 15 1
74 Y158552-51600 PACKING, HEAD 1
75 Y119852-51630 SPRING,TIMER 1
76 Y119852-51640 CAP,TIMER 1
78 Y119852-51650 VALVE,SOLENOIDE 1
81 Y158553-51680 PACKING,TIMER 1
101 Y158601-51770 PISTON 1
102 Y158552-51781 SPRING 1
103 Y158601-51790 PLUG 1
104 Y22190-120002 SEAL WASHER 12 1
105 Y22190-180002 SEAL WASHER 18 1
106 Y23887-120002 PLUG M12,HEX. 1
108 Y158553-51770 BOLT 4
109 Y158552-52310 O-RING 1
110 Y158552-52400 O-RING 4E S42 1
111 Y22190-120002 SEAL WASHER 12 2
112 Y22217-140000 SPRING WASHER 14 1
113 Y22312-050140 PARALLEL PIN 5X14 2
114 Y22351-050010 SPRING PIN 5X10 2
116 Y24311-000070 O-RING 1A P-7.0 1
117 Y24356-010180 O-RING 1
118 Y24356-010200 PACKING, 1020 1
119 Y26106-060102 BOLT 6X 10 PLATED 1
123 Y26450-080452 BOLT M 8X 45 4
124 Y26776-140002 LOCK NUT M14 PLATED 1
126 Y158552-52100 PUMP ASSY,FEED 1
127 Y158552-52500 O-RING(FEED P INNER 1
128 Y119934-59910 JOINT,PIPE 1
129 Y22190-120002 SEAL WASHER 12 1
130 Y22217-050000 SPRING WASHER  5 1
131 Y26106-060142 BOLT M 6X 14 PLATED 1
132 Y26716-050002 NUT M 5 1
133 Y27241-160000 PLUG 16 1
135 Y129263-51251 RETAINER,PUMP 1

Ref Fig13 Page 13



Engine for TL220  4TNV84T-ZKTBL
FUEL INJECTION PUMP

5
60

52 4
117 7

51 662
13243 42

59 111

111

13061

118
789

123 76

128
75

66129

104
106

65
7274101 70102
71105 73103 6915
81

113

114 63

116
64

119

110135
109 41136

136

40

112
124

131 127108
8

1 126
133

Ref Fig13 Page 13



Engine for TL220  4TNV84T-ZKTBL
FUEL INJECTION PUMP

Item Part No Description Qty
136 Y26106-080162 BOLT M 8X 16 PLATED 4

Ref Fig13 Page 13



Engine for TL220  4TNV84T-ZKTBL
GOVERNOR

29

28

25

2426

22

27

2

19

23

Ref Fig14 Page 14



Engine for TL220  4TNV84T-ZKTBL
GOVERNOR

Item Part No Description Qty
2 Y158553-61050 PACKING, CASE 1
19 Y129008-61301 NUT, GOVERNOR WEIGHT 1
22 Y158557-61720 SENSOR 1
23 Y158553-61780 GEAR,SENSOR 1
24 Y23414-120000 GASKET 12, ROUND 1
25 Y23887-120002 PLUG M12,HEX. 1
26 Y24341-000480 O-RING 1A S-48.0 1
27 Y26106-060162 BOLT M 6X 16 PLATED 1
28 Y26106-060202 BOLT M 6X 20 PLATED 10
29 Y26106-080252 BOLT M 8X 25 PLATED 3

Ref Fig14 Page 14



Engine for TL220  4TNV84T-ZKTBL
FUEL INJECTION VALVE

6

13

9
10

41

41

12
11

39

39

40
2

1
535

36

37
25

29 38
26

33

30

47
46

43

43
42

Ref Fig15 Page 15



Engine for TL220  4TNV84T-ZKTBL
FUEL INJECTION VALVE

Item Part No Description Qty
1 Y729530-53200 FUEL INJECTOR(RDW 4
2 Y129530-53000 NOZZLE ASSY 4
5 Y114250-53080 NUT, NOZZLE CASE 4
6 Y129508-53100 HOLDER ASSY, NOZZLE 4
9 Y114250-53120 SPRING, NOZZLE 4
10 Y114250-53130 SEAT, NOZZLE SPRING 4
11 Y114250-53140 PLATE, STOP 4
12 Y114250-53210 PIN 8
13 Y114250-53400 SHIM PACK 4
25 Y123907-11601 PIPE SEAL 4
26 Y119305-59120 RETAINER 2
29 Y129150-59131 BOLT M4X14,HEX.SCKT. 2
30 Y129550-59120 RETAINER 1
33 Y129150-59131 BOLT M4X14,HEX.SCKT. 2
35 Y129508-59910 PIPE ASSY, INJECTION 1
36 Y129508-59920 PIPE ASSY, INJECTION 1
37 Y129508-59930 PIPE ASSY, INJECTION 1
38 Y129508-59940 PIPE ASSY, INJECTION 1
39 Y123907-59540 JOINT BOLT M6 5
40 Y129508-59550 PIPE ASSY,F.O.RETURN 1
41 Y123907-59550 PACKING,FUEL RETURN 5
42 Y129509-59550 PIPE ASSY, RETURN 1
43 Y124722-59050 CLAMP  9 2
46 Y123907-59560 HOSE JOINT 4 1
47 Y22190-080002 SEAL WASHER  8S 1

Ref Fig15 Page 15



Engine for TL220  4TNV84T-ZKTBL
FUEL FILTER

9

3
7

2

4

10
5

81 6

Ref Fig16 Page 16



Engine for TL220  4TNV84T-ZKTBL
FUEL FILTER

Item Part No Description Qty
1 Y129612-52100 FUEL PUMP 1
2 Y129940-55610 FILTER ASSY, FUEL 1
3 Y129004-55612 BRACKET,FUEL FILTER 1
4 Y129907-55801 FILTER, FUEL OIL 1
5 Y129906-55700 SEPARATOR ASSY 1
6 Y129100-55690 RING, RETAINING 1
7 Y119802-55710 ELEMENT 1
8 Y119802-55730 CUP ASSY(SERVICE PAR 1
9 Y24311-000160 O-RING 1A P-16.0 1
10 Y24321-000650 O-RING 1A G-65.0 1

Ref Fig16 Page 16



Engine for TL220  4TNV84T-ZKTBL
STARTING MOTOR

1

15
32 18

31
14

29
2

13
30

22

25 6
23 7

21
198

20 924
12

11

10

4

5
3

Ref Fig17 Page 17



Engine for TL220  4TNV84T-ZKTBL
STARTING MOTOR

Item Part No Description Qty
1 Y129136-77011 STARTER 1
2 Y129136-77310 SHAFT, PINION 1
3 Y129900-77400 ARMATURE ASSY 1
4 YX2130350900 BALL BEARING 1
5 YX2114255110 BALL BEARING 1
6 Y129900-77440 COIL ASSY, FIELD 1
7 Y129900-77450 BRUSH (+) 2
8 Y171008-77450 SCREW, POLE CORE SET 4
9 Y129900-77460 COVER, REAR 1
10 Y129900-77480 HOLDER ASSY, BRASH 1
11 Y129900-77450 BRUSH (+) 2
12 Y129400-77490 SPRING, BRUSH 4
13 Y171008-77510 HOUSING ASSY, GEAR 1
14 Y129136-77520 CENTER HOUSING 1
15 Y171008-77540 LEVER SET, SHIFT 1
18 Y129400-77571 DUST COVER,(NON-ASB. 1
19 Y129900-77640 BOLT, THROUGHT 2
20 Y171008-77650 PINION ASSY 1
21 YX2114555500 CLUTCH ASSY 1
22 YX2114955020 BALL BEARING 1
23 YX2240410100 BALL BEARING 1
24 Y171008-77660 SHAFT, PINION 1
25 Y171008-77670 STOPPER SET, PINION 1
29 Y26106-060322 BOLT M 6X 32 PLATED 2
30 Y26106-060402 BOLT M 6X 40 PLATED 3
31 Y171008-77750 COVER, M TERMINAL 1
32 Y26116-120252 BOLT M12X 25 PLATED 2

Ref Fig17 Page 17



Engine for TL220  4TNV84T-ZKTBL
GENERATOR

3
27

5
4

96
8 217

10

22
14 2526 1712

13 18

20

23
19

15
16

24

11

2

30
29

33

31

34

35
1

3628

Ref Fig18 Page 18



Engine for TL220  4TNV84T-ZKTBL
GENERATOR

Item Part No Description Qty
1 Y129795-01900 STUD 1
2 Y129240-77200 ALTERNATOR 1
3 Y119620-77380 ROTOR ASSY 1
4 Y123501-79240 BEARING, BALL 1
5 Y119620-79250 COVER, BEARING 1
6 Y119620-77421 FLAME ASSY, DRIVE 1
7 Y119620-79200 BALL BEARING 1
8 Y119620-79210 PLATE 1
9 Y119620-79220 SCREW 4
10 Y119620-79230 BOLT, STUD 2
11 Y119620-77440 FLAME ASSY, REAR 1
12 Y119620-77461 PULLEY 1
13 Y119620-77471 NUT 1
14 Y119620-77490 COLLAR 1
15 Y129240-77710 REGULATOR ASSY 1
16 Y119620-79260 HOLDER 1
17 Y129052-79270 HOLDER, BRUSH 1
18 Y119620-79290 SCREW 6
19 Y119620-79300 SCREW 1
20 Y129240-79300 COVER 1
21 Y119620-79310 BOLT 3
22 Y129240-79310 NUT 1
23 Y119620-79320 SCREW W/WASHER 2
24 Y119620-79330 BOLT 2
25 Y119620-79340 INSULATION BUSH 1
26 Y119620-79350 NUT 2
27 Y119620-79360 THRUST WASHER 1
28 Y26306-100002 NUT 1
29 Y119940-77270 ADJUSTER, BELT 1
30 Y129536-77300 ADJUSTER,BELT 1
31 Y119624-77351 BROCK,GENERATOR CMP 1
33 Y26106-081004 BOLT  8*100 1
34 Y26306-080002 NUT 1
35 Y26106-080452 BOLT M 8X 45 PLATED 1
36 Y26106-080552 BOLT M 8X 55 PLATED 1

Ref Fig18 Page 18



Engine for TL220  4TNV84T-ZKTBL
ELECTRIC PARTS

66

12 13 14 11

28
22

23

19
25

26
2730

21 24

29

20

31

Ref Fig19 Page 19



Engine for TL220  4TNV84T-ZKTBL
ELECTRIC PARTS

Item Part No Description Qty
6 Y129536-75020 CONTROLLER CMP 1
11 Y129927-77600 SHIELD,ECU 1
12 Y129927-77680 COLLAR, CONTROLLER 3
13 Y119578-91351 RUBBER, CUSHION 3
14 Y22877-500080 SCREW,  5.0 X  8 6
19 Y129938-77800 ACCEL SENSOR ASSY 1
20 Y194990-22130 NUT W/WASHER  6 1
21 Y119060-61990 SPRING, RETURN 1
22 Y129054-77800 SENSOR COMP.,ACCEL 1
23 Y185100-50070 BODY 1
24 Y129054-77811 SUPPORT 1
25 Y129054-77820 GASKET, SUPPORT 1
26 Y129054-77830 SHAFT ASY 1
27 Y24311-000070 O-RING 1A P-7.0 1
28 Y26023-040202 SCREW M 4X 20 2
29 Y129938-77810 ACCEL SENSOR LEVER 1
30 Y26106-060122 BOLT M 6X 12 PLATED 2
31 Y119646-77900 RELAY, POWER 2

Ref Fig19 Page 19



Engine for TL220  4TNV84T-ZKTBL
GASKET SET

3 4
5 62 19 10 1278

33 34 44 1127 30
36 38

13 14 16 17 18
19

222120 23 24 25

3526 28 29 31 32 37
40 43

39 41 42 45

46

47

15

Ref Fig20 Page 20



Engine for TL220  4TNV84T-ZKTBL
GASKET SET

Item Part No Description Qty
1 Y729509-92600 GASKET SET(NON-ASB.) 1
2 Y129508-01330 GASKET, HEAD 1
3 Y119609-32040 O-RING P16 2
4 Y121850-51960 O-RING, F.I.PUMP 1
5 Y24311-000320 O-RING 1A P-32.0 3
6 Y24311-000300 O-RING 1A P-30.0 1
7 Y124240-01883 GASKET, (NON-ASB.) 1
8 Y24341-000240 O-RING 1A S-24.0 1
9 Y22190-220002 SEAL WASHER 22S 1
10 Y119717-11340 SEAL, VALVE STEM 8
11 Y119717-11350 SEAL, VALVE STEM 8
12 Y119802-11870 PROTECTOR, NOZZLE 4
13 Y119625-11880 SEAT, NOZZLE 4
14 Y129508-11310 PK,BONNET 1
15 Y24311-000120 O-RING 1A P 12.0 3
16 Y129508-12110 GASKET, MAFIFOLD 1
17 Y129509-13720 GASKET 1
18 Y129100-77510 GASKET, AIR HEATER 1
19 Y129150-77511 GASKET, (NON-ASB.) 1
20 Y129550-13110 GASKET, EXH.MANIFOLD 1
21 Y129508-18090 GASKET, TURBOCHARGER 1
22 Y129928-13410 GASKET, EGR COOLER 2
23 Y129927-13810 GASKET, EGR PIPE 1
24 Y129927-13910 GASKET(EGR-V IN 1
25 Y129927-13920 GASKET(EGR-V OUT 1
26 Y171353-26081 GASKET,HO-P BRACKET 1
27 Y24321-000850 O-RING 1A G-85.0 1
28 Y129508-18080 GASKET 1
29 Y129150-32020 GASKET, L.O. PUMP 1
30 Y24311-240100 O-RING 1A P-10A 1
31 Y129150-35042 GASKET, (NON-ASB.) 1
32 Y129103-35122 GASKET, (NON-ASB.) 1
33 Y22190-080002 SEAL WASHER  8S 3
34 Y22190-100002 SEAL WASHER 10S 2
35 Y23414-100000 GASKET 10, ROUND 2
36 Y24316-000160 O-RING 4D P-16.0 1
37 Y129486-42021 GASKET 1
38 Y129486-42140 O-RING,CW-P 1
39 Y124395-49840 GASKET, THERMO. CASE 1
40 Y23414-080000 GASKET 8, ROUND 1
41 Y129150-49811 GASKET, (NON-ASB.) 1
42 Y129795-49551 GASKET, (NON-ASB.) 1
43 Y129150-49360 GASKET 10 1
44 Y22190-120002 SEAL WASHER 12 1
45 Y123907-59550 PACKING,FUEL RETURN 5
46 Y129400-92420 FLEX HORN 1
47 Y977770-1207F GASKET.LIQUID 1

Ref Fig20 Page 20




